Hyundai Santa Fe 2001-05

Torque Specifications

Print

TORQUE SPECIFICATIONS
YearEngine Displacement Liters (VIN)Cylinder Head BoltsMain Bearing BoltsRod Brearing BoltsCrankshaft Damper BoltsFlywheel BoltsManifoldSpark PlugsOil Pan Drain Plug
              IntakeExhaust    
20012.4 (B)---58-7294-101--15-2225-33
  2.7 (D)---65-8053-5614-1518-2215-2225-33
1NOTE: Dip main bearing bolts and crankshaft damper bolt in clean engine oil prior to tightening.
2- If using used parts:
3- 15 ft. lbs. Plus 90 degrees
4- 14 ft. lbs. Plus 90 degrees
5- Bolt (M8): 11-14 ft. lbs.
6- Bolt (M8): 18-2 ft. lbs.
7- Step 1: 14 ft. lbs.
8- Step 1: 18 ft. lbs.
9- Bolt (M10): 10-12 ft. lbs.
10All readings in ft. lbs.
TORQUE SPECIFICATIONS
YearEngine Displacement Liters (VIN)Cylinder Head BoltsMain Bearing BoltsRod Brearing BoltsCrankshaft Damper BoltsFlywheel BoltsManifoldSpark PlugsOil Pan Drain Plug
              IntakeExhaust    
20022.4 (B)---58-7294-101--15-2225-33
  2.7 (D)---65-8053-5614-1518-2215-2225-33
1NOTE: Dip main bearing bolts and crankshaft damper bolt in clean engine oil prior to tightening.
2- If using used parts:
3- 15 ft. lbs. Plus 90 degrees
4- 14 ft. lbs. Plus 90 degrees
5- Bolt (M8): 11-14 ft. lbs.
6- Bolt (M8): 18-2 ft. lbs.
7- Step 1: 14 ft. lbs.
8- Step 1: 18 ft. lbs.
9- Bolt (M10): 10-12 ft. lbs.
10All readings in ft. lbs.
TORQUE SPECIFICATIONS
YearEngine Displacement Liters (VIN)Cylinder Head BoltsMain Bearing BoltsRod Brearing BoltsCrankshaft Damper BoltsFlywheel BoltsManifoldSpark PlugsOil Pan Drain Plug
              IntakeExhaust    
20032.4 (B)---58-7294-101--15-2225-33
  2.7 (D)---65-8053-5614-1518-2215-2225-33
1NOTE: Dip main bearing bolts and crankshaft damper bolt in clean engine oil prior to tightening.
2- If using used parts:
3- 15 ft. lbs. Plus 90 degrees
4- 14 ft. lbs. Plus 90 degrees
5- Bolt (M8): 11-14 ft. lbs.
6- Bolt (M8): 18-2 ft. lbs.
7- Step 1: 14 ft. lbs.
8- Step 1: 18 ft. lbs.
9- Bolt (M10): 10-12 ft. lbs.
10All readings in ft. lbs.
TORQUE SPECIFICATIONS
YearEngine Displacement Liters (VIN)Cylinder Head BoltsMain Bearing BoltsRod Brearing BoltsCrankshaft Damper BoltsFlywheel BoltsManifoldSpark PlugsOil Pan Drain Plug
              IntakeExhaust    
2004-052.4 (B)---58-7294-101--15-2225-33
  2.7 (D)---65-8053-5614-1518-2215-2225-33
  3.5 (E)75-8252-59-130-138NA14-1629-3315-2225-33
1NOTE: Dip main bearing bolts and crankshaft damper bolt in clean engine oil prior to tightening.
2- If using used parts:
3- 15 ft. lbs. Plus 90 degrees
4- 14 ft. lbs. Plus 90 degrees
5- Bolt (M8): 11-14 ft. lbs.
6- Bolt (M8): 18-2 ft. lbs.
7- Step 1: 14 ft. lbs.
8- Step 1: 18 ft. lbs.
9- Bolt (M10): 10-12 ft. lbs.
10All readings in ft. lbs.
TORQUE SPECIFICATIONS
all readings in ft. lbs.
YearEngine Displacement Liters (VIN)Cylinder Head BoltsMain Bearing BoltsRod Brearing BoltsCrankshaft Damper BoltsFlywheel BoltsManifoldSpark PlugsOil Pan Drain Plug
              IntakeExhaust    
20012.4 (B)---58-7294-101--15-2225-33
  2.7 (D)---65-8053-5614-1518-2215-2225-33
1NOTE: Dip main bearing bolts and crankshaft damper bolt in clean engine oil prior to tightening.
2- If using used parts:
3- 15 ft. lbs. Plus 90 degrees
4- 14 ft. lbs. Plus 90 degrees
5- Bolt (M8): 11-14 ft. lbs.
6- Bolt (M8): 18-2 ft. lbs.
7- Step 1: 18 ft. lbs.
8- Bolt (M10): 10-12 ft. lbs.
9- 12-15 ft. lbs. Plus 90-94 degrees
10- 26 ft. lbs. Plus 90 degrees
TORQUE SPECIFICATIONS
all readings in ft. lbs.
YearEngine Displacement Liters (VIN)Cylinder Head BoltsMain Bearing BoltsRod Brearing BoltsCrankshaft Damper BoltsFlywheel BoltsManifoldSpark PlugsOil Pan Drain Plug
              IntakeExhaust    
20022.4 (B)---58-7294-101--15-2225-33
  2.7 (D)---65-8053-5614-1518-2215-2225-33
1NOTE: Dip main bearing bolts and crankshaft damper bolt in clean engine oil prior to tightening.
2- If using used parts:
3- 15 ft. lbs. Plus 90 degrees
4- 14 ft. lbs. Plus 90 degrees
5- Bolt (M8): 11-14 ft. lbs.
6- Bolt (M8): 18-2 ft. lbs.
7- Step 1: 18 ft. lbs.
8- Bolt (M10): 10-12 ft. lbs.
9- 12-15 ft. lbs. Plus 90-94 degrees
10- 26 ft. lbs. Plus 90 degrees
TORQUE SPECIFICATIONS
all readings in ft. lbs.
YearEngine Displacement Liters (VIN)Cylinder Head BoltsMain Bearing BoltsRod Brearing BoltsCrankshaft Damper BoltsFlywheel BoltsManifoldSpark PlugsOil Pan Drain Plug
              IntakeExhaust    
20032.4 (B)---58-7294-101--15-2225-33
  2.7 (D)---65-8053-5614-1518-2215-2225-33
1NOTE: Dip main bearing bolts and crankshaft damper bolt in clean engine oil prior to tightening.
2- If using used parts:
3- 15 ft. lbs. Plus 90 degrees
4- 14 ft. lbs. Plus 90 degrees
5- Bolt (M8): 11-14 ft. lbs.
6- Bolt (M8): 18-2 ft. lbs.
7- Step 1: 18 ft. lbs.
8- Bolt (M10): 10-12 ft. lbs.
9- 12-15 ft. lbs. Plus 90-94 degrees
10- 26 ft. lbs. Plus 90 degrees
TORQUE SPECIFICATIONS
all readings in ft. lbs.
YearEngine Displacement Liters (VIN)Cylinder Head BoltsMain Bearing BoltsRod Brearing BoltsCrankshaft Damper BoltsFlywheel BoltsManifoldSpark PlugsOil Pan Drain Plug
              IntakeExhaust    
20042.4 (B)---58-7294-101--15-2225-33
  2.7 (D)---65-8053-5614-1518-2215-2225-33
  3.5 (E)75-8252-59-130-138NA14-1629-3315-2225-33
1NOTE: Dip main bearing bolts and crankshaft damper bolt in clean engine oil prior to tightening.
2- If using used parts:
3- 15 ft. lbs. Plus 90 degrees
4- 14 ft. lbs. Plus 90 degrees
5- Bolt (M8): 11-14 ft. lbs.
6- Bolt (M8): 18-2 ft. lbs.
7- Step 1: 18 ft. lbs.
8- Bolt (M10): 10-12 ft. lbs.
9- 12-15 ft. lbs. Plus 90-94 degrees
10- 26 ft. lbs. Plus 90 degrees
TORQUE SPECIFICATIONS
all readings in ft. lbs.
YearEngine Displacement Liters (VIN)Cylinder Head BoltsMain Bearing BoltsRod Brearing BoltsCrankshaft Damper BoltsFlywheel BoltsManifoldSpark PlugsOil Pan Drain Plug
              IntakeExhaust    
20052.4 (B)---58-7294-101--15-2225-33
  2.7 (D)---65-8053-5614-1518-2215-2225-33
  3.5 (E)75-8252-59-130-138NA14-1629-3315-2225-33
1NOTE: Dip main bearing bolts and crankshaft damper bolt in clean engine oil prior to tightening.
2- If using used parts:
3- 15 ft. lbs. Plus 90 degrees
4- 14 ft. lbs. Plus 90 degrees
5- Bolt (M8): 11-14 ft. lbs.
6- Bolt (M8): 18-2 ft. lbs.
7- Step 1: 18 ft. lbs.
8- Bolt (M10): 10-12 ft. lbs.
9- 12-15 ft. lbs. Plus 90-94 degrees
10- 26 ft. lbs. Plus 90 degrees
 
label.common.footer.alt.autozoneLogo